, 050331X FIVE CALLON PAINT CONDITIONER S7o

TOROKE 0 38 FTsL6S

- L STRRNLPKAD 1 TWWITAL,

TORWE 10 42 FTHBS




TTANDRND PO,

9/13/99 Part List for Model 0503300, 050331X Five Gallon Paint Conditioner Pt#: 0503300

ltem Part ltem Part ; .

Number Number Description Quantity Number Number Description Quantity_
1 9435800 Cover, Belt Guard 1 33 9169200  Screw, Hex 1/4-20 x 3/4 4.
2 9655700 Pulley, Crankshaft 1 34 9168800  Washer, 1/41.D.x 1.000.D. : 4
3 9133500 Key, #808 Woodruff 1 35 9214000 Plug, 1/4 Poly Pipe - 1
6 9157300 Bracket, Timer 1 37 6781635  Universal Bearing Housing 1
7 5153500 Timer, Mechanical 1 38 9781500 Bearing, Cone 2
8 9314800 Screw, Hex 5/16-18 x 3/4 10 39 9327500 = Feet, Rubber 4
9 9596800 Belt Guard 1 42 9120200  Nut, Hex 7/8 2
10 9158100 Screw, Self Tapping 4-40 x 3/8 2 43 9781499 - Bearing Screw 2

11 9596900 Screw, Set 1/4-20 x 3/4 Wipellet 2 44 9134400  Oil Window 1
12 9428600 Pulley 1 . 46 9131000  Gasket, Hand Hole Cover 1
13 9360700 Qil Seal, Type 480 1 4T 9167100 = Fork Rod 1
14 9131300 Bolt, Hex 3/8-16 x 5.50 1 48 9133100 Key, #812 Woodruff 1
15 9169100 Plug, 1/4" Pipe 1 50 9619300 - Bearing, Spherical 1
16 9329400 Bearing, Cone SKF 2 51 9131400 = Gasket, Front Bearing 1
16A 9329500 Bearing, Cup SKF 2 52 9306700 ~ Bearing Housing 1
17 9166300 Grommet 1 53 9169000  Screw, Hex 7/16-14 x 1.00 6
18 9441900 Pin, Hinge 1 54 9168500  Screw, Set 1/4-20x 1/4 1
19 9129500 Block, Pivot 1 55 9400000  Screw, Hub Clamp 1
20 9428500 Bearing, New Depart 1 56 9401100 Screw, Hex 5/8+18 x 4.0 2
21 9596200 Belt, V - Static Disipating 3 57 9399900  Bar, Clamp 1

21A 9160500 Belt, V (50 Hz Models Only) 58 9329400  Bearing, Cone 2
22 5180200 Line, Cord 1 59 6971100  Handle Assembly 1
24 9428400 Housing, Counter Shaft 1 60 9899700 Hub 1
25 . 9307900 Spacer 1 61 9403000  Lower Container Holder 1
26 9126100 Screw, Set 3/8-16 x 3/4 1 62 6970900 - Container Bracket 1
27 9264300 Plug, Snap Hole 1 64 9166200 - Washer, 7/8 Lock : 2
28 9441400 Pin, Cotter 3/32 x 1.50 2 65 9166100  Washer, 7/8 1.D. 1
29 5382500 Motor, 110/220V 60HZ 1/2HP 1 67 9780257  Nut, Lock 1/2-13 1
30 9372800 Pulley, Motor (60 Hz Models) 1 68 9615300 = Washer, 7/16 1

30A 9638400 Pulley, Motor (50 Hz Models) 1 70 9402900 = Upper Container Holder 1
31 5780825 Lead Wire, Motor 1 71 6902700  Handle and Screw Ass'y 1
32 9130300 Housing, Main 1

ﬂ«.@ - %l Corprts




ITEM
& 72
73
74
75

76
78

80
81
82
83
84

86
87
88
108
109

11
12
13
114
115
116
18
118A
119
119A

PART NO.
9402800
9320800
9274700
9320300
9399200
9407100
9399800
9275600
9134100
9320900
9132400
6947200
9529700
9596900
9597000
9666400
9654800
9655100
9655000
9655200
9648300
9648400
9648200
9654900
9644500
5780918
5182600
5780019
5182700

Part List for Model 0503300, 050331X Five Gallon Paint Conditioner

DESCRIPTION

Cross Bar

Roll Pin 5/16 x 1.50
Washer Thrust

Roli Pin 3/8 x 1.25

Bolt, 7/16-14 x 1.25

Nut, Hex Jam 5/8-18

Hub, Flange

Bumper, Rubber

Spring, Lifting Lever

Rivet 5/16 x 3/4

Lever, Lifting

Odd Can Adaptor

Fly Wheel

Screw, Lock 1/4-20 x 3/4
Hand Guard

Screw, Self Tapping #8 x 3/8
Nut, Nylock 7/8-14

Washer, Key Cranked _ e
Thrust Washer L™ \s5v TR0 ¥l 2 V
Oil Splasher, Keyed BeAcra ™=
O-Ring 1.50

Collar, Crank

O-Ring 7/8

Hand Hole Cover

Crank Shaft

Electrical Box

Electrical Box (Explosion Proof)
Cover, Electrical Box

Cover, Elect. Box (Exp. Proof)

Quantity

-k e B B BN O

.A_x.a.;_\.-a_a_x_g_a.a.aw'&..»'\)._;.a..s_;

ITEM
120
123
124
125
126
127
128
129
130

PART NO. DESCRIPTION Quantity
6957200 Can Clamp Assembly 1
9576100 Washer, Keyed 1
9436100 Knob, Timer 1
9105362 Clamp, Cable 1
9682000 Pipe Nipple 1
9321900 Timer Ring 1
9161100 Washer, 7/16 ‘ 1
9225400 Screw, U-Drive #4 x 3/16" 4
9682400 Warning Plate 1
A2 w0 Ghew)

2 Yieds oX i/y?nrv/?rruerwzfrﬂm

CosTome ™ (/ZW o Ver uhtx CU//:,GQ/
e s

Some Ud— 00w .;UQ.FrU.K&,mn‘
Most PNTCAY , Xz&ﬁn\ Mok o0 Wﬁ)ﬁ?y
/ﬁ/gmvﬂtﬁa o .



